
225 FIOME GYM
ASSEMBLY hNSTRUCTIONS

***IMPORTANT***

¯ THANK YOU r’or p,.z-chasinZ ~he PA.;LA_BODY 225 HOME Ok~f.
¯ Ple~e"~-~ "~ ...., :nese ~ns~ac:iovs for ~v~-e ~,ence.-~-
¯ P,~ZBODY, ~’C.._~:~o~Iv..=. recommends~,,at~ this product be ~sembled bv

avoid possible i~D. C~is :roduc~ mus~ be assembled on a flat, level su~ace
proper

¯ Too!s-=-u:-=~ ~or " " ~’.-’=" - ~ec~e:. 9 ~6" Socket. ;"""
......... _~ _ . . ’ _.__ Hex Key. Rubber Ma!~et or H~m,mer.

¯ Please :cad :Eese ins:=~c:~ons ~orou;[a~v_ . _..~.~:c~.,,,.: ’=~’:~" a!l .v~s before as
¯ If you nave :_,o~,~.,,~ ¯ .~., t,,~ produce, please ca~! vom~ P:LK~ODY Dealer

F ~ ~’ ~od f:ee a: 1-800-328-9714.P.~KZBODY Cus:omer Serdce De~a_,,e,,., " ’

PARABODY, INC.
14150 SUNFISH LAKE BLVD.

R_a.SISEY, .~" 55303
.............. 1:S00,328=9714 ......

PART -f 6519,’31 i KEVISON: 06/04"96



PARTS LIST (SORT AN’D COUN’r ALL PARTS BEFORE BEG~G ASSEM~BLY)

ITEM NO. PART NO.
1. 6013703
2. 6194601
3. 6274402
4. 6275302
5. 6457302
6. 6485301
7. 6514401
8. 6524203
9. 6524003
10. 6515703
11. 6516003
I2. 6516202
13. 6516503
14. 6521103
I5. 6524103
16. 6524303
17. 5555102

WLDMT,
W’LDMT,
VvZDM-f’,
WLDMT,
~,~,ZDMT,

DESCRIPTION QUANTITY

PLATE, 1/4 X 2 X 5-1/4 WHT 2

ROLLER P.,LD, 3/4 ID X 40D X 7 6

WLDMT, LOW ROW BAR. BLK 1
WLDMT, LAT BAR BLK 1

PAD ASSY, 15-I/2_ X 10-1/2 2
TU’BE, 3/40D 14GA X 15-3/4 3
GUIDE ROD, 3/40D X 65-3/4 2

VcZDMT, ..MAIN UPRIGHT WHT 1
PRESS ARM WHT 1

BASE WHT 1
LEG CURL/EXT WHT 1
.-~DJUSTABLE SEAT BLK 1
PULLEY BRACKET WHT 1

WLDMT, KEA.R UPRIGHT WHT 1
’,WLDMT, PRESS .~M SLEEVE WHT 2

V~ZDMT, BOOM WHT i
V, ZDMT, FOOT PLATE BLK 1

HARD’WARE LIST

ITEM NO. PART NO.
1 ~ ~ 03 ; 05
2. 3116101
3. 3116201
4. 6189501

6. 6266001
7. 6375801
8. 6389501
9. 6513301
I0. 6571001
II.
12. 6513701
1’3.
14. 3103102
15. 3~05002
I6. ~I~6001
I7.

19. 65S7901
20. 5~05201
21. 6a16601
22. ~¢S~101
PART# 6519791

DESCRIPTION QU.&NTITY
C.~P. 1-i."-’ X I5 CLOSED END 2
PULLEY.’ ;’~. -,-I~_ OD
?L’LLEY. ~-1/20D X 3,"~ ID X I ~3

"_.--’.BEL, V,-EIGHT STACK 1-25 1

KEA_D PLATE 3/4 I

S,~L~,FT, SELECT 3/4 DIA I5 HOLE
STP,_-~, AB CRL~’CH 1
S TR..~~:~, .4_N’K_LE DELLVX]E 1
C.-~3LE ASSY, SE,N-B-NB.SE I48-I/2- 1

C.-’._BLE ASSY, WS-NB,SE 107 -- !
CABLE ASSY, L-L .0-~,8 I

S :~-~T, _~.’~ DIA X 9-I/2 1

CAP. END ~ X 2 12GA
C,,~P. 1 X 8 CLOSED END .... 4

CUSHION. ~,WEIGHT STACK 3/4 ID 2

~L. [PER. RUBBER 1-1/4 SQ I
KNOB. ; PRONG 3,’8-16 X 3/4 I

. C.a.~. !-5. ~ SQ .!0:j~,GA ................... t ............
C.-~~. \IN’~Z 3,’8 [D X 2

CAP. END 2 SQ I0-14 GA 7
GLIDE. I- i ’" X .,.-,~" UHMWPE QTY8 1
CAP. ML_~,ROOM 9/16 OD

2 REVISION: 06,’04..-96



23. 3102501 WASHER, FLAT 3/8 ID 43

24. 3102502 WAS HER, FLAT I/2 ID 7

25. 3102601 WASHER, LOCK 3/8 ID 5

26. 3102602 WASHER, LOCK 1/’2 ID 1

27. 3102801 N’UT, NYLOCK 1/2-13 2

28. 3102802 NU’T, N’~ZOCK 3/8-16 24

29. 3102804 NUT, NYLOCK I/2-I3 LOWHT 2

30. 3102807 N’UT, NYLOCK 3/8-16 LOW HT 2

31. 6467001 CAP, COVER 2SQ PA.RABODY LOGO. 5
32. 3103 801 L~’K, SNA2 5/16 DIA 4

33. 3104901 BEAR_~’G, FLG 3/4 ID X 10D 2

34. 3106803 SET SCREW, C PT 5/16-18 X 318 2

35. 3108102 LIN-K, QDqCK DISCONNECT 1/4 2

36. 3201 I04 BOLT, NYLON 3/8-16 X 2 BLK 2

37. 6014501 PIN" POSITION L 1

38. 6020601 BE.&R!NG. FLG 1/2 ID X 518 OD 2

39. 6075905 CK.&rN, 12 LINK 1

40. 6122702 SPACER. ".-.8 r.D X 5/80D X 1,2 4

4t. 621~-.01 ?..-N WEIGHT S ,- ACK SELECTOR 1

42. 6382301 .-’.SSY, PLATE BUSHING t0 CT 3

4a. 3102902 BOLT, HHG2 .,, $-~ 6 X 2-I/4 3

44. 3102904 BOLT, H’HG2 3,,;8-I 5 X 3 4

45. ~ 102906 BOLT, HHG2 3,:8- ! 5 X 4 1

45. 3102910 BOLT, hZ--i’G2 I-2-;~ X 3 3

47. 3102918 BOLT. HHG2 !:2-13 X 3-!/4 2

48. 5102922 Bc’}r T u~’O’~" S-15X"~ "~:~ 18

49. "i02933 SOrT HHG2 3.S-i6 X"} 4

50. 3102941 BOLT. HHC’2 3.,%16 X t-1/2 1

51. 6412001 .a.SSY, SP~.’N’G ?..rN 3/8 D!A 1

52. 6480301 SPACER, FLNGE 3,’8 X 5/8 X 9/16 12

NOTE: BOLT LENGTH I$ .~FEASL’RED FROM THE UNDERSIDE OF TI-I"E HEAD OF THE BOLT.

~OLT LENGTH

BOLT LENGTH RULER:

PART # 65IO?:)I : REVISION: 06/04/96



NOTE: KEEP .ALL CON.’N-ECTIONS
LOOSE U,N-I’IL INSTRUCTED TO
SECUI:~ELY TIGHTEN.

I. Attach three 2" SQ COVER CAPS to
item (10) BASE.

Attach two 2" SQ COVER CAPS and
one 2" SQ END CAP to item (14)
REAR UPRIGHT.

Attach the following components to item
(8) M_A_rN UPRIGHT:
- one PAD ASSENfBLY
- two 3/8" X 2-3/4" bolts
- two 3/8" LOCK WASHERS
- two 3/8" FLAT WASHERS
- one 2" SQ END C.&n

- one 3,"4" OD X I5-3:4" TLrBE
- ~vo ..,,--, ~D X / ROLLER P.4d)S
- Bvo MUSHROOM CAPS
- one SPRING PI’N ASSENEBLY
- one 3-PRO.N’G ICN’OB
- "~’~ _ X o,4 GLIDES,.i_ht 1-1,.’~’’ "; "
- one 1-! .’4" SQ RUBBER BL.-MPER

Anach .’.he following cc..-.pcnents to item
(:, BOO:L [:
- two "~ 8" X 5" \’IN~2 C.&~S
- Bvo 3" X 2" END CA_PS

5.

PART

Attach the following components 1o item
(12) ADJUSTABLE SEAT:
- one PAD ASSEMBLY
- two 318" X 2-3/4" b~Its
- two 3/8" LOCK WASHERS
- two 318" FLAT WASHERS
- one 2" SQ END CAP
- one 3/4" OD X 15-3/4" TUBE
- two 3/4" ID X 7" ROLLER PADS
- two MUSHROOM CAPS

Attach the following components to i~m
(I 7) FOOT PLATE:
- one 1-3/4" SQ END CAP

Attach item (14) RE.~t U’P RIGHT 
kern (I 0) BASE using::
- ~’o 1/2" X 3-I/4" BOLTS
- four 1/2" FLAT WASHERS
- two Ii2" ~-LOCK .,X~’TS

I0. Anach item (I 7) FOOT PLATE to item
(I 0) BASE using:
- t’wo 3/8" X 2-3/4" BOLTS
- four 3/8" FLAT \VASI-~RS
- ?.vo 3/8" LOW H-EIGHT 2NTLOCK
NUTS

Artach ~he .,%tlov, ing components to item
(i !) LEG CURL~EXTENSION:
- r~’,’o 2" SQ END C.&nS
- one 3 4." OD X i5-3-’." ~CBE
- >vo 3 a" iD X 7" ROLLER PADS
- :v.e .’,.g,_.S HROOM CAPS

A.-.ach :he :T[~e’,.vLng ce.-.._~e.nents to item
(0) PR_ESS AR..\!:
- .-’.vo "" SO END CAPS
- :we 1-i -:"x !5" G~PS

11.Attach two item (15) P}LESS
SLEEVE to item (9) PRESS A.,KM
using:
- four 318" X 2-3/4" BOLTS
- eight 3/8" FLAT WASHERS
- four 3/8" N~T_OCK NUTS

Auach PRESS A~\-f ASSEMBLY to
item (10) BASE using:
- avo 3/4" [D FLANGE-BEAR.’,~’GS
- one 3/4" DIA X 9- t/2" S~4..F’T
- t’,,,’o 5/I6" SET SC.:LEWS

- o.qe 3- ! 2" OD PLT..LE2 .............. I3..A.~ach item (S) MAiN UP,~GHT
- :bur ! 2" SPACERS i:em (I0) BASE using:
- one 3 S" X a" BOLT - two 3/8" X 3" BOLTS
- one 3 S" \’YLOCK .N2"T four .,8 FLAT \VASHERS

" 65 ",~ ",? 1 4 REVISI©N: 06,"04/96



- two 3/8" NYLOCK NUTS

14.Attach item (16) BOOM to item (I4)
REAR UPRIGHT using:
- two 1/’2" X 3" BOLTS
- three 1/2" FLAT WASHERS
- one 1/2" LOCK WASHER
- one 1/2" LOW HT NYLOCK NLrr

I5. Attach item (11) LEG CU’RL/EXT 
item (8) M.~I’N UPRIGHT using:
- one 1/2" X 3" BOLT
- one I/2" LOW HT NY’LOCK ~
- two 1/2" ID FLANGE BEARINGS

I 6. Attach item (19) HEAD PLATE to item
(20) SELECT SH_-YFT using:
- one 3/8" X 1-I/2" BOLT
- one 3/8" LOCK WASHER
- one 3,;8" FLAT WASHER

17. InstaIi t~vo PLATE BUSH’~’GS into
each of fine fifteen WEIGHT PLATES.

18.Place v,vo \~,~IGHT STACK
CUSHIONS oyez large holes in item
(!0) BASE.

I9. Inserz each of ~e ~’o GUIDE RODS
through the W’EIGHT STACK
CUSHIONS ~’~d into the l~"ge holes in
item (10) BASE.

20. Slide each of the fifteen V,-EIGHT
PLA.TES over the GUIDE RODS ’~ith
pin hole facing towards fine ~-ont oft.he
machine.

21. Slide the HEAD PLATE ASSENfBLY
over the G_.ID,_ RODS.

to the WEIGHT PLATES.

24.Attach two 3-I/2" OD PULLEYS to two
item (1) PLATES using:
- two 3/8" X 2-1/4" FIOLTS
- four 318" FLAT WASHERS
- two 318" NYLOCK NUTS

25.Route threaded end of 651340I CABLE
ASSEMBLY as follows:
- into front slot of item (16) BOOM.
- out uh.rough back stct of item (16)
BOOM.
- between two 3:1/2" OD PULLEYS on
PU’LLEY/PLATE ASSEMBLY.
- into first large hole i:a bottom of item
(I 6) BOOM.
- out t~ough second h~ge hole in
bet:ore of item (16) BOOM.
- d~-ead end of CA.BLF into top of
SELECT STEM.

26. Route end of 6513301 CABLE
AS SEMBLY with sma!I black nyton b~l
as :’o!!ows:
- ::~-ough slot of item (i I) LEG
C L~:~,,’EXTENSION.
- "d~-ough bomom sIot of i~e..’m, (8) ~LA_rN

- be~veen t:wo 3-1/2" OD PULLEYS on
PLZLEY:PLATE ASS EMBLY.
- d-.~-ough middle slot of item ($) ,"vLZl’N
UP~GH-T.

.a.,-.~.:h ~.e following components to

~-, ~GHI:
- one 3-1 2" OD PULLEY
- 7ao FLA2’;GE SPACET~
- r.va 3,8" X ~-3,~" BOLTS
- \V ’, q":-.v: 3,~" FLAT ~ .-._r.=~,.~

22. Poshion the GUIDE RODS ,-,--’haler item - ,".vo 3.8" NYT_OCK ,",’UTS

(8) .MA_rN-UPRAGHT .~..~d hold. in-place ...................................
using two GUIDE ROD PENS. 28. A.’:ech Che follov,4-.o. .,,__ co~nponent.s to item

¢’: Y; LEG CUP,.L.’EXTE:¢SION:
23. Apply the WEIGHT STACK LABELS - or.e : 1.2" OD PULLEY

PART # 6519.-0! 5 REVISION 06/£’~/..’96



- tn,.,o FLANGE SPACER.~
- two 318" X 2-314" BOLTS
- two 318" FLAT WASHER~
- two 3/8" NYLOCK NUTS

29. Attach the foIloMng components to item
(10) BASE:
- three 3-1/2" OD PULLEYS
- three 3/8" X 2" BOLTS
- six 3/8" FLAT WASHERS
- three 318" NYLOCK NUTS

30. Attach the following components to
bottom slot of item (8) MAJN
UPRIGHT:
- one 3-1/2" OD PLg.,LEY
- two FLAN’GE SPACERS
- one 318" X 2-3/4" BOLT
- one 3/8" N’r-LOCK NUT

3 I. Attach the follovAng components to
front slot of item (I 6) BOOM:
- one 3-I/2" OD PL’LLEY
- ~vo FLA_N’GE SPACERS
- one 3/8" X 2-3/4" BOLT
- one 3,’8" NYLOCK NUT

32. Anach ,fine .’o!!o;~ing components to
back slot of item (! 6) BOOM:
- one 3-t/2" OD PULLEY
- two FLANGE SPACERS
- one 3,."8" X 2-3,"4" BOLT
- one 3/$" NY’LOCK

_:3..-k~ac?~ t.he foL’ow’.’ng components to top
slot of item (I6) BOOM:
- one 3-I,"--." OD PULLEy
- r, vo FLANGE SPACERS
-cne ZS" X 2-3 -’" BOLT
- one 3. $" NYT._OCK NL:T

34.Attach the following components
between pulley flats of item (16")
BOOM:
- one 4-1/2" OD PULLEY
- two 3/8" FLAT WASt-~RS
- one 3/8" X 2-1/4" BOLT
- one 318" NYLOCK NUT

35.Attach item (8) NLAIN UFRIGHT 
item (16) BOOM using:
- m’o 3/8" X 3" BOLTS
- four 3/8" FLAT WA:$I’-~I:~g

- two 318" NYLOCK NUTS

36.Route 6513501 CABLE ASSEM]3LYas
shown in cka,.ving and attach one end to
item (8) M.ArN UPRIGHT using one
QUICK DISCON~’NECT LINK. A~ch
second end to item (131) PULLEY
BRACKET using one QUICK
DISCONNECT LINK.

37.Assemble item (13) PULLEY
BRACKET to 6513301 CABLE
ASSEMBLY as ~how using:
- one 3-1/2" OD PULLEY
- r, vo 3/8" FLAT WASHERS
- one 3/8" X 2" BOLT
- one 3/8" NYLOCK N~LIT

.38.Anach one I" X 8" GRIP to each end of
"item (3) LOW ROW B.-’~R.

A.-.ach one 1" X 8" GRIP to each end of
(4) LAT BA.R.

40.SECURELY TIGHTEN ALL
CON.";ECTIONS AT ]’HIS TI’ME.

P.-\RT e 65 !9"9! 6 REVISION: 06/04196



49

- I- 01 AS SHOWN

3102941
3:O2933
..3102S~_2.
310"Z91¢3
3102"910
.3102906
31029C~
.3102902
P,Id:~ T NO

,,--~ LAT

I



,Z

l
I
I

DETAIL C’-----’~

CABLE ROUTING DIAGRAM


